Coast Aluminum, Inc 3/18/2024

Customer Name  : PMA PHOTOMETALS OF ARIZONA,INC

Attention :

Sales Order # : 6019877

Purchase Order # : 28607

Invoice # :

Reference : From for Order: 6019877

The M.T.R.s you requested are attached.
Thank you for your business!
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From: Coast Aluminum, In¢

Heat#: YU102349 Tai: BL743-05

Date: 3/18/2024 To: PMA PHOTOMETALS OF ARIZONAINC  SO#: 6019877 L 1

PO®: 28607 Part: 14GA30428 Qty: 3

-~ ARG b IERE: 235 9 1OF
‘c nﬁﬁﬂﬂwgﬁ 13F, No. 225 fumgag 4t Roud, Chisas
) Ycsé ﬁ&%aﬂa Cliv, Kactmiung. Teiwan
Certificats No. 111240180002 INSPECTION CERTIFICATE FIPEKS ISSUE DATE . 2023/10M8
T 54 [Mirror Metals, Inc, PO.:822
Customer| 350 Hearst Drive, Oxnard, CA 93030, USA Pack#:13166-13172
WS (prime Cold Rolled Stainless Stae Shests, Sit Edps
o o O 28 Finish With Paper Inberisaved
HE fRpeERE an o *E EaRr b
Teern ) Heat No. i Thickness x Wiith x Length | Net Welght
Coil No. StaelGrade | Finish (aA) KGS)
CNO25 {D7573-031 230426C494 24 ] 16GA x 48” x 120° 1,757
Con11 R7S32032-024 YU102349 ML = 14GA x 46" x 120° 1,792
Co012 [27532032-025 YU142349 304l 28 14GA x 48" x 120" 1,
C0013 {27532032-027 YU102349 304L m 14GA x 48" x 120 1,792
CO014 ZL448L02-021 ZLA48 300 2B 14GA x 48° x 120" 1,374
532032-026 YU102349 04 = 14GA x 48~ x 120"
C0016 [25528622-035 YU101955 304 28 14GA X 48" X 120 5¢]
[27532032-028 YU102349 24 ® SAGA x 48" X 1207 1,737
{etis Chemical Composition (%)
Item [ Sl Mn P s Cr NI Cu N Mo
CNO2S |0.0210 0.35 1.33 0.031 00030 18.23 8§.01 0,0720
Cooll | 0.0210 0.28 0.67 0.032 0.0040 1843 8.10 0.42 0.0490 0.26
co012 |0.0210 028 0.67 0.032 0.0040 18.43 8.10 042 0.0490 0.26
con13 |o.0210 0.38 0.67 0.032 0.0040 1843 8.10 042 0.0490 Q.26
Co014 | 0.0210 0.39 1.37 0.035 0.0017 18,17 8.01 0.02 00730 0.02
60210 0.28 0.67 0.032 0.,0040 1843 8.10 0.42 0.0490 0.26
Cconis | 0.0200 0.36 0.85 0.035 0.0080 18.12 B8.09 0.52 0.0450 0.29
00210 028 0,657 0032 00040 1843 810 042 0.0490 0.26
SR Mechanical Properties
T.S ¥.5{0.2%) Elong
Item | wum2  MM2 | ASG(%) TIROW
CNO25 645 297 53, 84.9
> 4 MAR -+ 9 2024
COO11 648 316 51.0 86.0 4 . ‘ (
€o012 648 316 51.0 86.0 m
cool3 | 648 318 51.0 860
o014 655 294 51.0 870
648 316 51.0 86.0
Cogl6 612 281 50.0 80.0
648 316 51.0 86.0 -
HRCOAPEIR - HERNERISERIRN - WA -
W harsby cartlly that the products described harein fizve beer manutactired and tested Wt satcisccny reults Iy danca with th ot the sbove QC Manager
mutartsl spacification,
ERBWENTIR - WATAE - The material checritoad above & e from radiation conk demzmmey
nﬂm-mm-mummmwmxmnudmuﬂm«wmmddm
strips ks considares the prime corace. -
FUARSS EN10204/ Type 3.1 BRI ~ npaction centBicae in with ENLT204/ Type 3.1,

ECONMBIT S ASTM A2e0 SRS « Al Grvaliove f dorm o tht: recy Ll

4D




Coast Aluminum, Inc 10/7/2024

Customer Name : PMAPHOTOMETALS OF ARIZONA,INC

Attention :

Sales Order # : 6190807

Purchase Order# :29174

Invoice # :

Reference : From for Order: 6190807

The M.T.R.s you requested are attached.
Thank you for your business!
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From: Coast Auminum, In¢  Date: 10/7/2024
Heat#: TS854C69 Tag: CDO27-10

To: PMA PHOTOMETALS OF ARIZONA,INC  SO#: 6180807 Ln#: 1

PO#: 29174 Part: 11GAI042B Qity: 1

\ GBS IERRS DS U 13F
(7 Tl Lol 3.1 25 s 5 e, et
Ycss REERE Chi, Kacksiveg, Tawan
Cerlificate No. 11307310002 INSPECTION CERTIFICATE T 1SSUE DATE : 202408102
5L lMirror Metals, Inc. PO.:1328
Customer | 350 Hearst Drive, Oxnard, CA 93030, USA Pack# : 20791-20795
ux [Prima Cole Rolled Stainless Steel Sheats, Silt Edge
BEEIEE [314) 28 Finish With Paper Interfeaved
orm' 4L NO._4 Finish Whh Back Pass With Novace! 4228
0005 |ber Laser PVC Qn Main Side (OB Polished Satin 320 Grit)
b c]=] AnN HER | SR o M@ i1 ERR E -]
ftem Coil No. Origin Meiting Heat No. Stoel Grade |  Finish Trickness ’[Gw:m x Length NetK\;sei)ght
{
CEB0S [35584210-017 top Taheao Indonesis | TSBS2021 naL F7 RAGA x 48" x 130" 353
OE0D8 [35584210-021 Tawan | [ndonests | TSA52C21 041, 2 11GA x 48" x 120" 1,788]
QED0S 4207-021 vamm | insonwsa | TSRS4CES o4, n 11GA x 48" x 320" 1,768}
QE012 10-023 Taman [ tngonesm | TSBS2C21 00 T 11GA x 48" ¥ 1207 1,765!
OED18 [35584207-026 Tean | ndonests | TSB54C69 3040 2 11GA X 48" x 120° 1,768
OED19 P5584207-027 Tebwin Indonesta TS854C69 od P L1GA x 48" x 1207 1,7
{E@nly Chemical Composition (%)
Item c S Mn P S cr L Cu N Mo
OEQDS |0.0220 0.37 136 0.032 0.0030 18.03 8,00 0.02 0.0700 0.01
OE008 |0.0220 0.37 136 ©.032 0.0030 1803 8.00 002 0.0700 0.0t
OEG0S {0.0230 0.35 140 0.035 0.0030 18.02 801 0.03 0.0700 0.01
OED12 |0.0220 0,37 1.35 0.032 0.0030 1803 B.00 0.02 0.0700 0.01
OE018 00230 @.35 140 0.035 00030 18.02 8.01 003 0.0700 0.01
DEC19 (0.0230 035 1.40 0.035 0.0030 18.02 801 0.03 0.0700 0.01
199 Mechanical Properties
TS Y.5(0.2%) PBiong
tem |wmma oz asopw) HREW ocT o8 2024
OEQ0S | 668 305 60.0 86.0 K’
OFE00S | 668 305  60.0 86.0 G
OEG09 665 313 53.0 8o
OE012 | 668 305 60.0  B5.0
OED18 | &65 313 5§30 87.0
OED19 | 665 313 53.0 87.0
BEENTARMES - RRTHRAWERILE - GRARB2EE - QC Manmer

Vi heraby cectify tha the products tiescres harsta have Desn menvischyted snd testad w:Dy Saustactany reuuity h stcondance with the sequarrncnt of the sboxe

mpbesia) spacificalion.
FRENINNA - REFIR - The materiy! deseribad above it frew from radiztion contamination ind Ry,

RNNARLY - GREENTENANTERRRATITN - Uniets spaciied an the arder, S maln side of thests and plates, o U sutsede surlace of coils and

s¥igs  Chmvadered the primey surkice.
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4455 W. MAGNOLIA ST.
PHOENIX, AZ 85043

(602) 278-5052 / PHONE .
(602) 278-5056 / FAX a

Customer Name:
Address:
City, State & Zip:

Ship To:

Reference:

PO Number:

Part Number:
Mill Name:

Lot Number:

Piece Count;

Description:

Specifications:

CoOAST ALUMINUM, INC
CERTIFICATE OF CONFORMANCE

PMA PHOTOMETALS OF ARIZONA, INC.
18008 N. BLACK CANYON FREEWAY
PHOENIX, AZ 85053

PMA PHOTOMETALS OF ARIZONA, INC.
18008 N. BLACK CANYON FREEWAY
PHOENIX, AZ 85053

SHIPPER 6180807

29174

11GA3042B

MIRROR METALS

TS854BC69

1

11GA (.1207) 48" X 120" SHEET 304 2B 0CT 0 8 200
ASTM A240 o

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testing and inspection is on file at this facility and is available for examination.

Jennifer Zepeda
Name (Printed)

SHIPPING & RECEIVING CLERK October 7, 2024
Title Date
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Coast Aluminum, Inc 1/10/2025

Customer Name : PMA PHOTOMETALS OF ARIZONA, INC
Attention :
Sales Order #

Invoice # :
Reference - From for Order; 6264350

The M.T.R.s you requested are attached.
Thank you for your business!



From: Coast Aluminum, inc  Date: 1/10/2025 To: PMA PHOTOMETALS OF ARIZONAINC SO®: 6264350 Ln# 1 POX: 29336 Pam: 22GA3042B Cty: 8
Heat¥: ZP930  Tag: CM100-02

BN AT T MO TS P
YCS8s S ' MEM‘ Chin, Xachabung, Tatwan
CMwo -g2
Ceriificata No. :11307030003 * INSPECTION CERTIFICATE NDOK 19SUG DATE : 2024/07/04
Mirror Metals, Inc, .
m 350 Hearst Drive, Oxnard, CA 33030, USA PO.: 1290, 1292, 1293, 1294

i Pack# : 20114-20124

L Cold Rolled Stainless Steel Shests, SBt Edge
Desc. [u4) 28 Finish With Paper Interieaved

Of Goods
e Lot TER | SuE e e *8 R R
em Coll No. Origin Mehling Heat Mo, Steel Grade | Finish | Thickness '(emﬂ"' X Length Ne(t K\g;l;:ht
NROO)L [5553261-008 Voma | Indonesis | TSB4UCO7 4L » 24GA x 48° x 120" 1654
NRDOZ D35559261-010 Taiwwn | tndoness | TSBAUCD7 00 = 24GA X 42" X 120° 1633
NSG01 [2P930L048-020 Tower | indoness | ZPS30 208 m 22GA % 48° ¥ 120° 1,748]
NS002 [Zro30L04B-022 Tohest | Indones Zre30 oL 8 2204 x 48 x 120" 1,789]
NGO0? [34549381-025 Tt Talman | _YU296390 200, » 18GA x 48° x 144° 766]
NEOD1 2-017 Yo | ndonests | 2404220212 o » JAGA x 48° x 1207 1,778
NEOOZ 2-018 Totwwn | Indonmsie | 2404220212 308 » 14GA x 48" x 120" 1,780
NEOD3 [E5312-0139 Tumen | Indossste | 2404220212 200 » 14GA x 48 i 320° 1.7
— = —— —
{80 Chemical Composition (%)
Item c M P s - " N Mo
NROO1 |0.0200 0.44 141 0036 G.0020 1801 8.01 002 0.08%0 Q.01
NROD2 |0.0200 0.44 141 0035 00020 1801 801 002 0.0650 001
NS001 |0.0260 0.37 1,35 0.032 0.0013 21810 800 0.03 0.06850 o0.01
NS002 | D.0260 0.37 1.35 0.032 0.0013 18.10 8.00 0.03 0.085 0.0

NDOD7 }0.0190 0.41 0.60 003¢ 00020 1803 800 035 0.0450 0.23

NEOD1L |0.0270 0.38 1.39 0.036 0.0020 18.02 @8.02 0.0650
NEGO2 |0.0270 0.38 1.39 0.036 0.0020 18.02 8.01 0.0650
NECO3 (002720 0.38 1.39 0.036 0.0020 18.02 801 0.0650

Vit Mechanical Properties

T.5 YS(O.Z%) Elong
[tern N/MM2 M HRB W

NRODL 315 54.0 88.0
NROOZ 315 84.0 88.0
NS001 86 540 161 JAN 3 20255

286 540 161 _
266 56.0 80.0 Clur }%@ﬁ(
261 54.3 81.2

/L $4.3 a1.2
261 54.3 81.2

g
8
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SHMBBE LI Trpe 1.3 I - brupmciion cortiicrs s scoariencs with SM0I04Wee A1
ERNATENNTG ASTH A2G IR - Al ¢ sbove grodects conlom i e saquinements speciied i ASTM A0




4455 W, MAGNOLIA ST,
PHOENIX, AZ 85043
(602) 278-5052 / PHONE
{602) 278-5056 / FAX

CoOAST ALUMINUM, INC
CERTIFICATE OF CONFORMANCE

Customer Name: PMA PHOTOMETALS OF ARIZONA INC
Address: 18008 N BLACK CANYON FREEWAY
City, State & Zip: PHOENIX, AZ 85053

PMA PHOTOMETALS OF ARIZONA INC
Ship To: 18008 N BLACK CANYON FREEWAY

PHOENIX, AZ 85053
Reference: 6264350
PO Number. 29336
Part Number:  22GA3042B

Mill Name: MIRROR METALS JAN § 3 2025

Lot Number:  ZP930 o Stetd

Piece Count:. 8

Description:  22GA (.030") X 48 “ X 120" SHEET 304 2B

Specifications: ASTM A240

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testing and inspection is on file at this facility and is available for examination.

RENEE L EON ﬁénu; /76@

Name (Printed) Authorized’Signatuke

SHIPPING & RECEIVING MANAGER JANUARY 10TH, 5025
Title Date




CERTIFICATE OF TEST

TMS LOT NUMBER g THIN METAI’ SALES
113763 5721 SCHAEFER AVE. CHINO, CA. 91710
TEL: (909) 393-2273 FAX: (909) 393-2811
Web: www.ThinMetalSales.com / Email: Sale_s@@inMetalSales.com
CUSTOMER: PMA INDUSTRIES INC.
MATERIAL.: C.R. STAINLESS STEEL (CUSTOMER P.O.#: 29333
TYPE: : T302/304 DATE SHIPPED: 01/02/24
FINISH: 2TR TMS SALES ORDER #: 126411
SIZE: .020 X 24" X 120" MELT MILL SOURCE: NORTH AMERICAN STAINLESS (USA)
# OF UNITS: 8 SHEETS MILL SOURCE: WIELAND ROLLED PRODUCTS NA (USA)
NET WEIGHT: 1344# MILL HEAT NUMBER: BE6B
SPECIFICATION: AMS-5904D | AMS-5911C | ASTM-A-666-24
PHYSICAL PROPERTIES
TEMPER: HALF HARD
HARDNESS: HR15N(79) HRC38
ULTIMATE TENSILE 167,000 / 169,000
YIELD STRENGTH @ .2% OFFSET 151,000
PERCENT ELONGATION IN 2 INCHES 10.0%
BEND TEST OK
EMBRITTLEMENT

ASTM GRAIN SIZE

. CHEMICAL PROPERTIES
C Mn P S Si Cr Ni Mo Cu N
0599 1.6805 0305 001 37 18.051 | 8.1045 .354 4315 .0635
Al Ti Co Fe
.1635 REM.,

* Tensile & Yield Strength reported in PSI.
* Hardness conversion using ASTM-E-140.

* Country of Origin specified in Parenthesis. Material complies wtith DFARS Sections 252.225-7008 & 252.225-7009 ( JUL 2009 ) if meited in the USA gra
qualifying country according to DFARS. Qualifying countries are listed in the Defense Federal Acquisition Regulation Supplement.

* RoHS Compliance available upon request.

* Mercury Free Statement: This material was not knowingly exposed to mercury /mercury products while being processed at TMS.

We certify this to be a true and just copy of the chemical and mechanical properties as recorded in our company files.

ries our cor
DATE: January 2, 2024 /si(/ﬂ/wmé % SRy A
RICHARD RENNWALD
1%
WY e tld

QUALITY MANAGER
(o




8635 White Dak Avenue

Rancho Cucamonga. CA 51736 Certificate of Test / Conformance
Tel: (909) 484-3124 / (800) 992-5015 Certificate Number: 252691-1
Web; www. brownmatais.com I www.sldecuts, com

B BMC Lot Receipt

BROWN 24335

SOLD TO: SHIP TO:

THIN METAL SALES INC THIN METAL SALES INC

5721 SCHAEFER AVENUE 5721 SCHAEFER AVENUE ATTN: JON

CHINQ, CA 91710 CHINO, CA 91710

Sales Order:| 306373

Customer PO:/ 0113763
Material:| Cold Rolled Stainfess Stee)

Job Number:] 383836
Type:| 302/ 304 Date Shipped:| 9/24/2024
Finish:| 2TR | Ra:8 pin. Supplier Reference:| Wy2MB
Size:| .020 X 24" Supplier Source (13:] Wieland Rolled Products NA (USA)
No. of Coils:| 1 Melt Mill Source (13:| North Arnerican Stainless {USA)

Net Weight:| 525.000# | Heat Number:| BE&B
UNS Number:| 302=530200 | 304=530400 ]
Specifications: | AMS-5904D | AMS-5911C [ ASTMA 66624 ] ' ]
MECHANICAL PROPERTIES . .
? Condition/Temper:| i Half Hard
Hardness(a); HRLSN(79) HRC38 ]
Uitimate Tenslle Strangth(s): 167,000/169,000 ]
Yield Strength @ .2% offsets): 151,000 i
Percent Elongation in 2 inches: 10.0 % 1
Bend Test: OK {
Corrosion ASTM A262 Pr. E(s): '
ASTM Grain Size: 1

CHEMICAL PROPERTIES

C Mn P s Si Cr Ni Mo Cu N Co Fe
-0599 11.6805} .0305 §{ .001 .37 |18.051 18,1045 .354 4315 { .0635 { .1635 | Bal

(1) Country of Origin specified in parenthesis. Materia) complies with DFARS Sections 252.225-7008 & 252.225-7009 (APR 2020) if melted in the USA
or a qualifying courtry according to DFARS, {2) Hardness conversion using ASTM-E-140. Measured value reported within parenthesis. (3) Tensile & Yiald
Strength reported In PSI, (4) If requested, tolerances, camber ang other measurement readings are reported In inches, (5) Corrosion ASTM A262 Pr. B may
alsa be referred te as Embrittement,

Date: September 24, 2024 W

Mayx Brown

Brown Metals Company Quality Control Clerk
EN 10204:2005 2.1 Certificate, Brown Metals Company doas not use mercury in the production of its products. Brown Metals Company Is an AS9100 and 1509001
registered company. Please visi www.brownmetals.com/compliance for OSHA, AS9100,

IS09001, 5DS, RoHS, REACH, and other statements of compliance. No
welds/weld repalrs performed except for oscilfate wound coils/spools when agreed upon by the customer, The mech

Issued: 9/24/2824 1:01:55 PM Version: 24.89.85

W
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Wieland Rolled Products North America, LLC, Waterbury, CT

Brown Metals Company
8635 White Oak Avenue
Ranche Cucamonga CA 91730

wieland

Your order No,
Date
Your material No

Page 1 of 3

26302 ' ‘

Jun 25, 2024
302/304HHO020

Our confirmation No.

2410001346 001
2480002029 610

Our delivery note No.

Quantity delivered 5500 LBS
Date Sep 17, 2024
Inspection certificate 3.1 as per EN 10204 : 2004
Product: Dimensions:
Bare sirip DimA: 0.02in
Material: DimB: 3B8in
Wieland P11 S8304 Dim C:
Temper: 1/2-hard Dim D:
Specification: Revision/Date of issue: Temper designation
Chem, Analysis: ASTM Asge =24
Mech. parameters: ASTM ABGE -24 112 HARD

Further specifications; AMS 58040, 5911C

Ramarks:

Alloy: $8302/304

Finish: 2TR

Heat BEBB - North American Stainfess

Melted in the LUUSA - OFARS Compliant, HRB, HRC, or HRF converted per ASTM E140 from HV, 15T, or 15N

Coil-Ng, WY2mB
Heat-No. NSBE6B
Prod-No. 57002925

Chemical composition as 3.1 EN 10204 : 2004

The sum of the other elements corresponds to what is specified in the chemical standard.
Cu Copper Fe iron Ni Nicke!

5§ Sulphur C Carbon

P Phosphorus
Co Cabalt

Epecified values:
Parameter tested (in %) Cu Fe Ni P S c Co

Minimum/Reference(R)

Maximum/Reference(R)

JAN 22 2“2
%zkv




Brown Metals Company

wieland

QOur confirmation No, 2410001346 001

F(our arder No 26302
I-Date

Your matria! No,

Jun 25, 2024

30230411020

Our delivery note No.
Quantity dalivered
Date

2480002029 010
5500 LBS
Sep 17, 2024

B

Inspection certificate 3.1 as per EN 10204 : 2004

Measured values:™
Heat/l ot No.

NSBEGB
Cr Chromium
Mo Molybdenum content

Specified values:

Parameter tested (in %)
Minimum/Reference(R)
Maximum/Refarance(R)

0.4315
Mn Manganese
N Nitrogen content

8.1045
8i

balance 0.0305 0.001 0.0599

Silicon

Cr Mn Si Mo N

Page 2 of 3

0.1635

Measured values:*
Heat/Lot Na.

NSBEeEB

Mechanical testing

18.051 1.6805 0.37 0.354 0.0635

HRC Rockwell hardness HRC

HR15N Rockwell hardness HR15N

XQURP2 0.2%Yleld Strength Transverse QUA2" Elongation A2 Transverse

Specified values:
Parameter tested

Unit
Minimum/Referencs(R)
MaxlmumiRefer_enca(R)
Measured values:
sample number

WY2MB.0005_1
WY2MB.0006_1

XQURM Tensile Strength Transverse

HRC HR15N XQURM XQURPZ  QuA2*
KSt KSI %
150 110 10
38 79 167 151 10
168 161 10

N2? T
JAN 22

l@&;nfwldvl




wieland

Page 3 of 3
Brown Metals Company
QOur confirmation No. 2410001348 001

Your order No. 26302 Qur delivery nota No. 2480002029 010

Dats Jun 25, 2024 1 Quantity delivered 8500 LBS

Your material No. 302/304HH020 Date Sep 17, 2024

Inspection certificate 3.1 as per EN 10204 : 2004

Further inspections

Test method Unit Specifled Measurad
Reference(R)
Min Max.

180° band test parallel D=2T ' Result good

Ra - arithmetic average roughness Parallel jinch 4.0 5.0

Ra - arithmstic average roughnass Transverse pinch 8.0 80

Method of contro! of dimensions

Test method Unit Specified Measured
Reference(R)
Min. Max.

Eauge in 0.01800 0.02100 0.01985 0.02000

Attestation of conformity
As manufacturer we declare that the products described herein comply with the specifications agreed with the purchaser, with the above-
mentloned standards, descriptions, quanilty and the data indicated In this cerllficate.

These products have been manufactured under a quality system certified to 1SO 9001:2015. Our quality syster s audited regularly ( ABS Quality
Buvaluations Certificate No. 30634).

The results of the chemical analysis, of the mechanicaliiechnical and physical tests have been obtained by the certifiad test laboratory.

Regarding Cd and Pb the shipment is in cormpliance per RoHS, ELV and WEEE requirements.
Strip and sheat in copper and copper alioys do not contaln: Cr(\V1) and its compounds CFC, HCFG, PCB, PCN, CP, Mirex, PBB, PBDE, TBBP - A
- bis, organic tin compounds, asbastos and Azo-compounds, Hg - analyses on sample show values < 0.0005 % (m/m).

*In the case of several rows per casting number, the first row contains the smaliest and the second row the largest measured values of chemical
composition.

Glenn Meier {Inspaction Representative}
Telephone: +12035975088
e-mail: glenn.meier@wieland.com
Computer-generated inspection certificate

JAN 2 2 2025
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Pennsylvania ) 2 F
NAS 289 Mifflin Drive 6870 Highway Last
! Wrightsville, PA §7368 METALLURGICAL TEST REPORT Ghent, KY 41045-9615
L USA (502) 347-6000
Mn Acarineee Gooup Carpamy "
. HMall To: Shig Te: . 20/2024 Page: 1
Cervificater 921438 1 WIELAND ROLLED PRODUCTS NORTH AMERTCA  WIBLAND ROLLED PRODUCTS NORTE AMBRICA unn“. uMM / ch
. OLIN BRASS BRASS DIVISION OLIN CORP. Stsel:
Sl UL L SC L 215 PIEDMONT STRERT BALDWIN AVENUE GQATE 2 .
WATERBURY, CT 05720 WATERBURY, CT 06720 Finish: 28
Corrosion: ASTN R262/21 A;180Bend-0
Your Order: 4509263251 NAS Order: WN 0142357 01

ERODUCT DESCRIPTION;

STAINLESS STEBL COIL, C.R. ANMEALED & PICKLED. UN8 30400
ASTM A240/23,A480/23,A666/23; ASME SA240/23,8A460/23,SA666/19
CHEM QNLY ON FOLLOWING ASTM: A276/17,a479/23,A484/23,4312/22a
CHEM ONLY ON POLLOWING ASME: SA3132/23,B5A479/23

AMS S513H XMRK; MIL-3-5059D AMENDI (X CROWN MEAS)

NACE MRO175/01, MR0103/07; QQS766D-A X MAG PERM

MIN. SOLUTYON ANNEAL TEMP 1500F, WATER QUENCHED

Somers Spec 30400 Rev L; Number #2006

REMARKS

Mat‘l is Free of Mercury Contamination. No wald rapairs.

EN 10204:2004 3.1; RoHS 1, 2 & 3 Compliant

Material is Free of Radicactjve Contamination

Steel Making Process: EAF, AQD, & Cont. Casting

Praduct Mfg.by a Quality Mgt.Sys. in Conf. w/ISO $001
*Melted & Manufactured in the USA; Mat’l is DFARg Cemplianc
Fedaral law prohibits the racording of false, fictitious,or
fraudulent atatements or entrise on the cartificate and may
be punighable as a felony under fedsral law,

[Product 14 Coil ¢ Skid § Thickness width

Weight

|.|»||||q._anm—2..||||-| Mark Pimces Cammodity Code

ﬁauwwmm A 03BR6B - 0449 37.0000

13,200 CQIL

1 4PEC 2006 )

CHEMICAL ANALYSIS

CM(Country of Malty ES(Spain) US({United Siates) ZA(South Afriea) JP(Japan)

ANAB, ISO/IEC 17Q35, Certificate# L2323
Chemical Analysis per ASTM A751/20

HEAT M C % co & CR % cU % TN % MO % N % NI % P s ]
BE6B us . 0598 .1635  18.0510 .4315 1.6805 .3540 . 0635 8.1045 .0305
|
PE & s % 8I % ]
.0010 .0010 L3700
L J
MECHANICAL PROPERTIES ;
s "
1 4 -
Product Id# e i UIS 20C .2% ¥YS 20C ELONG % Earg Tail HMI A NMI B NMI C NMI D
e r ST KSI %-2% RB Hard heav heav heav heav
Mwmmmm A BT 98,22 45,95 54.29 21.50
BE6B A FL 104.25 45.73 m
03BE6B A FT 103.33 56.10 47.9% 90.50 81,50 .00 .0¢ .00 o_}z ‘NoN N___ m
L )
NAS hereby certifies that the analysia on this cartification is correct, Based upon the results and the accuracy Technical 3
of the test methods used, the material meats the spociflcations stated. These results relate only to the ltems Dept. Mgr !

tested and this report cannot be reproducad, except in its entirety,

without the wriiten approval of NAS,

DANTEL HARGETT 5/20/2024

e,




7 6870 Highway 42 East
28¢ Mifflin Drive
NASF v iohtsville, PA 17368 METALLURGICAL TEST REPORT Ghent, KY 41045-9615
USA (502) 347-6000
An Acering: Group Coogpemy
Cre - Mail To: Ship To: . 24 : 2
Cortificate: 321438 1 WIELAND ROLLED PRODUCTS NORTH AMERICA WIELAND ROLLED PRODUCTS NORTH AMERICA mun...”. wnm.h\uo\uo Page
0 OLIN BRASS BRASS DIVISION OLIN CORF. tael:
S oooOmm ¢o1 215 PIEDMONT STREET BALDWIN AVENUE GATE 2 Finish: 2B

WATERBURY, CT 45720

Your Order: 4509263251

WATERBURY, CT 06720
Coxrxedien: ASTM A262/11 A;180Bend-0

NAS Order: WN 0142357 03

PRODUCT DRSCRIPTION:

STAINLESS STEBL COIL, C.R. ANNEALED & PICKLED. UNS 30400
ASTM A240/23,A480/23,4666/23; ASME SA240/23,5A480/23,80666/18
CHEM GNLY OF FOLLOWING ASTM: A276/17, A479/23,A484/23,4312/22a
CHEM ONLY ON FOLLOWING ASME: SA312/23,82473/23

AMS S513H XMRK; MIL-8-5059D AMEND3 (X CROWN MEAS)

NACE MRO175/01, MR0103/07; QQS766D-A X MAG PERM

MIN. SOLUTION ANWEAL TEMP 1300F, WATER QUENCHED

Somars fpec 30400 Rev L; Number #2006

REMARKS :

Mat'l is Free of Mercury Contamination. No weld repairs.

EN 10204:2004 3.1; RoHS 1, 2 & 3 Complient

Material is Free of Radiocactive Contamination

Steel Msking Process: EAF, AQD, & Cont. Casting

Product Mfg.by a Quality Mgt.Sys. in Conf. w/IS0 9001
*Melted & Manufactured in the USA; Mat’l is DFARs Compliant
Federal law prohibits the recording of falge, fictitious,or
fraudulent statements or entries on the certificata and may
be punishable as a felony under faederal law,

(Produce 1a Coil # Skid # Thicknese Width Weight  -<-----Length----~- Mark Pieces Commodity Code ]
—rouwWMm A 03BEGD 0449 37.0000 13,200 COIL 1l SPEC 2004 _

_ ANAB, ISQ/IEC 17025, Certificate# 1.2323
CEEMICAL ANALYSIS cMCountryof Melt ES(Spain) US{United States) ZA(South Africa) JP(Japan) Chemjcal Analysis pex ASTN A751/20
HEAT oM -
BEGB us ]

PMA
4

MECHANICAL PROPERTIES

4

1 4
Product Id# e i QGrain A 262 pr A

EEE No. Pr a
O3BEEE A FT 9.00 oK
N -

2 2025
oo o

[

JAN 2

NAS hereby certifies that the analysis on this certification is correct. Based upan the resulls and the agcuracy
of the test methods used, the materiat meets the spacifications stated. These resufts relate pnly to the items
tested and this report cannot be reproduced, except in its entirely, without the written approval of NAS.

Technical
Dept. Mgr.

{4

DANIEL HARGETT

$/20/2024
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REVERE COPPER PRODUCTS, INC. .-

rowess ASHLEY MOORE & "z"’ ., REPORTOATE {11, /07 /2022
INURY  ONE REVERE PARK o J - w0
" ROME, NY 13440-5561 c & 1 REVERENO| 45377

. -
[ ——— )

11/07/2022 14501344152

202 SO CERTIFICATE; OF TEST

103975038 |313640

CUSTOMER DATE CLUSTOMER ORDER NUMBER EN 10204:2004-3 1

SOLD TQ SHIZ TO

CAMBRIDGE-LEE INDUSTRIES INC. CAMBRIDGE LEE INDUSTRIES LLC
ATTN: ACCOUNTS PAYABLE CAMBRIDGE LEE MIRA LOMA, CA
86 TUBE DRIVE 1390 S TIPPECANCE AVE
READING, PA 19605 SAN BERNARDINO, CA 52408
ITEM NO. DESCRIPTION

02420 REVERE C11000 CR COU SHT ALLOY:C11000 TEMPER:HO00 1/8 Hard

TO ASTM B-152 SPECS ASTM B152/B152M-=19

110 CR .0625¥ 36X 38

CHEMICAL ANALYSIS
HEATH/LOT cu

*2409825 8G.96%
CU INCLUDES- +AG

PHYSICAL ANALYSIS

HEAT#/LOT HARDNESS TENSILE ELONG COND
RE KST Y OIN 2" 32RZS
*245925 80 3¢.8 24 NCTAINENH

WE CERTIFY THAT THE FOREGOING RESULTS ARE'CORRECT AND THAT THIS MATERIAL HAS
BEEM PROCESSED, INSPECTED, AND TESTED IN COMPLIANCE WITH THE REQUIREMENTS OF
YOUR PURCHASE ORDTE, AND WITH THE SPECIFITZATION REQUIREMENTS OF THZ STATED
REVISICN OF THE REVISICN IN EFFECT OM THE DATE OF SHIBMENT IF MO REVISIONM IS
STATED. THIS MATERIAL HAS NOT COME IN CONTACT WITH FREE MERCURY DURING THE
MANUFACTURING PROCESS.

Qualitv Assurance Manager
Jnlie I Jeannotte

£25049 CU408

1T e s34

Heat / Lot numbers preceded by an asterisk were Melted and Manufactured inthe U S A,

JUN 2
el i



%EEEEV Wm@ m chwogmw owumw F-840-006°A

wﬁ.@ | REQUISTION
: T olustotal Medtad .mu:\\u@

Date b-25-2.4 Vendor + \U" A A First Article Required
Dept R t Fixed Asset
W e equestor i £ N
225., a...,&aa_sa Vendor item| o | L i T SRR
: : : : | t uom ‘Unit:Cost YN 3&0-.
u. ﬂ.UH%mmd mu Z:Bum_. Number Lescription ” ay ::ﬂOm e tm, Sk
| "
7-3-24 | 064" 1o Copper L Sheets
|
| i e/
23L'x 496 ;
|

%5 i
4 Re=edved

i

Purpose of Expense \D\Mmbﬁ m?n_ﬂmmﬂ Lm.rrwrbln VE_VDFW“ .N\MM\&\&Q QQ\ \\J\MNNXV\A i

LApproved By




4455 W. MAGNOLIA ST.
PHOENIX, AZ 85043
(602) 278-5052 / PHONE
(602) 278-5056 / FAX

Customer Name:
Address:
City, State & Zip:

Ship To:

Reference:
PO Number:
Part Number:
Mill Name:

Lot Number:

Piece Count:

Description:

Specifications:

COAST ALUMINUM, INC
CERTIFICATE OF CONFORMANCE

PMA PHOTOMETALS OF ARIZONA, INC.
18008 N. BLACK CANYON FREEWAY
PHOENIX, AZ 85053

PMA PHOTOMETALS OF ARIZONA, INC.
18008 N. BLACK CANYON FREEWAY
PHOENIX, AZ 85053

SHIPPER 6097199
28889

080SH52

SINOBEC RESOURCES

5094306

.080 X 48" X 96" FLAT SHEET 5052 H32

ASTM B209-21A

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testing and inspection is on file at this facility and is available for examination.

Jennifer Zepeda i

Name (Printed) i £
SHIPPING & RECEIVING CLERK June 17, 2024
Title Date

JUN 19 202

tusHavful ACH



From. Toast Auminum, Inc  Date: 8/17/2024
Heat#: 5084306 Tag: BN792-02

To: PMA PHOTOMETALS OF ARIZONAINC  SO#: 6097480 Lkt 1 PO 28080  Part: 080SH52 Qty: 4

TEST CERTIFICATE

Bn 10204-3.1

U Libnlg sy = —1
Aﬁ mnﬁ. L CERTIFICATE} 1979075 ORDER# G8Ez351 113
Seowicd SEEETT ESRe. CRERATION DATE: 27-12 2021  |ourpmen#  ssool
JLTIMATE CONSIGNEE | CUSTOMER P.O. NUMBERS: |SL-P0C0C4128
SINORE(C
SINOBEC RESQURCES LILC
1901 GREEN ROAD BAY ORDER DETATL: }
POMPANO BEACH PRODUCT TYPE:Aluminium Sheet Mill Finish
FL ALLOY scs2 TEMPER 32 STANDARD B209u-212
U.S.A.
CUSTOMER RAME & ADDRRSBI GAUGE: 5.¢8¢ IN WIDTH: 4%.00 IN LENGTE: 95.09 1IN
SINQB=ZC ¥e hereby certify that the ma%l-.o:inl described herein
SINCREC RESOURCES LLC . ulfils the customer order T irementsg.
19G1 GREEN ROAD BAY GY And QUALITY Manager
POMPANO BEACH
FL e
G.S.A.
ACKING LIST# | Izmcnmum TEST | TENSION TEST Remarks
6352337 | Tensile Yield Meets AR, ASTH
Strength ! Strengrn Elongation [B209-213, AMS-GG-A-
P S <50/50 and AMS 40¢16M
Units £s1 ok v elt and manulactured
Specified Minimum 31.3 3.0 7.00 ir Bahtain
Specified Maximum 18.0
PACKAGE NUMBERS SLAB# TESTH
1907793 5094306 1039650-N ) - 249 .7 X1.70
~2396%52-7 3s 29.% 11.10
11907794 5094305 1039650-% 33 29,7 11.%0
i 1039550-T k15 79.9 11.1¢
REMARKS
Gulf Aluminium Ralling Mill R.5.¢
produets are prodgcad cull of glakg R
inheune or from lccal sreltery
locatec in vahrein.
Cur ingot recoveory is 100 t Erodusced
in Bahrain.
Country of Largest smelr: KAMKALN
Country of Seccnd fzrgeat Smeis:
BAHNATEH
Countiy of Mos: Recent Casd: BAHRAIN
SHIPPING BEFEPENCE : 25 07023
CHEMICAL ANALYSIS therd
SLAB# 8i Fa Cu Mn Mg Cr 2n Ti Each | Total | al
pec. Mini o0.000] 0.000] c.ooo 0.030 2.2¢ @.150 2,320 ¢.one n.n00 6.CCU| paye
Spec. Max 0. 250 0. 400 0.100 0.100 2.80 ¢.35¢0 0.100 0,050 0.150
5094306 0.09] 0.301 0.023 0.C04q7 2.37 0.180 ¢.CE3 0.022 0.120¢ 8.Q00
- 003 Issus Date; 10/3 Rav. Datw: A T
Material is identifjed with packing mmder / #lab nunpd £ test b
~ Material free from dangerous substancaa.




4455 W. MAGNOLIA ST.
PHOENIX, AZ 85043
{602) 278-5052 / PHONE
(602) 278-5066 / FAX

COAST ALUMINUM, INC

CERTIFICATE OF CONFORMANCE

Customer Name;
Address:

City, State & Zip: PHOENIX, AZ 85053

PMA PHOTOMETALS OF ARIZONA INC
18008 N BLACK CANYON FREEWAY

PMA PHOTOMETALS OF ARIZONA INC

Ship To:
PHOENIX, AZ 85053
Reference: 6062425
PO Number: 28793
Part Number:  032SH52
Mill Name: ALUDIUM
Lot Number: 14064

Piece Count: 3

Description:

Specifications: ASTM B209-14

18008 N BLACK CANYON FREEWAY

.032 X 36" X 120" FLAT SHEET 5052-H32

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testing and inspection is on file at this facility and is available for examination.

DANIELA SERRANO

T ST

Name (Printed)

SHIPPING CLERK

Authorized Signature

MAY 21, 2024

Title

MAY 2 1 2024
fenn

Date

Sadidd



From: Coast Aluminum, Inc  Date: 52172024 To: PMA PHOTOMETALS OF ARIZONA,INC SO 6062425 Ln#:1 PO# 28793 Part: 032SH52 Qty: 3
Heat#: 14064 Tag: Y5198-39D

alupium’ Y3149

premium aluminium

REPO30 . 2758458
537831
QUALITY CERTIFICATE
Coast Aluminum and Architectural, Inc. EN 10204 3.1
e L T Onder Number Aludium 156986
90670 Janta Fe Springs
Date G/ 1
UNITED STATES /16/202
Certificate Number 163376 - 163375
Shipment Doc. Reference 163375
Yaur Order No Your Article Your Alloy Your Temper Quantity {ib)
¥5199 025C152 - 5052 H32 MF | 032 X 36" 5052 H32 5.864
Global Specification
5052 H3Z MF | 0.032x 36"
Chemical Composition 5052
Cast Pit S0 %S %Fe %Cy Kvin Khg HCr %Zn
14064 2 457931 0.15 0.2 0.02 0.06 23 013 0.03
Lmit
Min. 22 n.1s
Max, 0.25 0.40 0.10 0.10 28 035 0.10
Mechanical Properties
Cast Pit 50 Pallat Tenalle Str Yield Str Alin
0.2% %
ksl kst
14G64 4 457931 1819814 338 277 10
Lt
Min. ES ) 3.0 3
Max. 38.0
Sample Direction LONGITUDINAL

The weight by pallet Is cakulsted in  Afudiom's scales based on

ifernal  Unit ©f measure  (kgs), the conversion to Foundt has been gone
factor, nat based on scales in pounds.

taking  the

Material produced according to ASTM B209-14,
AMS-QQ-A-250/8C, AMS4016M and order requirements




4455 W, MAGNOLIA ST. o
PHOENIX, AZ 85043 *

(602) 278-5052 / PHONE "
(602) 278-5056 / FAX .

COAST ALUMINUM, INC
CERTIFICATE OF CONFORMANCE

Customer Name: PMA PHOTOMETALS OF ARIZONA, INC
Address: 18008 N. BLACK CANYON FREEWAY
City, State & Zip: PHOENIX, AZ 85053

Ship To: PMA PHOTOMETALS OF ARIZONA, INC
18008 N. BLACK CANYON FREEWAY
PHOENIX, AZ 85053

Reference: 6194628
PO Number: 29179
Part Number:  14PL52
Mill Name: CONSTELLIUM

Lot Number: 9187982

Piece Count: 1

Description:  .250 (.249) SHEET 5052-H32 48"X120"

Specifications: ASTM B209-21A

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testina and inspection is on file at this facility and is available for examination.

DANIELA SERRANO P szr

Name (Printed) Authorized Signature

SHIPPING & RECEIVING CLERK OCTOBER 10, 2024

OCT 1 202 =
L Aol




From: Goast Aluminum, Inc  Date: 10/10/2024 To: PMA PHOTOMETALS OF ARIZONA, INC
Heat#: 9187882 Tag: BX00O7-07B Page: 1 of 2

SO#. 6194628 L 1

POR. 20179 Part: 14PL52 Qty: 1

@ Accredited
Materlais Testing Laboratory

$ Constellium

e

CERTIFIED TEST REPORT
Constellium Rolled Products
Ravenswood, LLC

8 COAST ALUMINUM s COAST ALUMINUM &

H o ARCHITECTURAL

1 18805 BOTH PLACE ST., SUITE B L

a KENT WA D 10628 FULTON WELLS AVE

98032 SANTA FE SPRINGS CA
- us T 80670
0 0
OAST ALUM 111219855 4330 INCLUSION Serial:20240730-0111219855 Pg 1012
{CUSTOMER P CHASE ORDER NO. & ITEM Conatellium ORDER NO. CERTIFICATION
BX007 — 425110 “Constellium Rolled Products, hersby certifiss that
metal shipped under this order has been
ALLOY [CLAD |TEMPER|GAUGE — |WiDTH LENGTH s ,"md,,,m,m“':,",‘,“,;“,:,’;,mm,,':‘“,,cm’c“,,'“‘,,,,"':,
5052 H32 0.25000 In 48.00000 in 000000 in indicatod herein. Any warranty is limitad to thet
6.36 mm 1,219 mm 0 mm af on Constslium Rolled Products’ standard

ITEM ORDERED General Torms and Oomlﬂn_ ns of Salas‘ . Test
COIL UNLEVELED=<73.5 reports ara on fils, subjoct to examination.”
MILL FINISH Constellian Rolled Products Ravenswood, LLC
A _ 859 Centwry Road
CUSTOMER SPECIFICATION P.0. BOX 68
ASTM B209-21A RAVENSWOQOD, WV 26164 USA
'PART NUMBER B/L NUMBER DATE SHIPPED
14CL52 207839 0743072024 Z I
WT. SHIPPED NO. OF PIECES |GOVT. CONTRACT NO. |
8342.000 LB 000001

Steve Good - Laboratory Manager

= gEm—ma T—T. ——— et — T T —
L LOTS ON THIS CERTIFICATION ALSO CONFORM TO THE FOLLOWING REQUIREMENTS:
AMS 4016M
AMS QQ-A-250/8C
Load Details
Package Net Lbs Kg Lot Piece Serial Parent Lot
1003486433 8,342.000 3,783.864 9187982 01
Lot: 9187982 (Seo test resuits below)
Tensile - Room Temlrraluro (Us)
Ultimate (XSI) Yield (KSI) Elongation (%) Report
Direction  Tests Min Max Min Max Min Max
L 02 323 32.3 25.9 27.0 13.5 14.0
Tensile - Room Temperature {S1)
Ultimste (MPa) Yield (MPa) Elongation (%) Report
Direction  Tests Min Max Min Max Min Max
L 02 223 223 1789 186 13.5 14.0

Constellium testing performed at 859 Century Rd, Ravenswood WV 26164

OCY + 1 2024

|

P-860-155D REVISED: 01 2018




5 &
From: Coast Aluminum, Inc  Date: 10/10/2024 To: PMA PHOTOMETALS OF ARIZONAINC SOf: 6184628 Ln#: 1 PO& 20179 Part: 14PL52 Qiy:

Heat#: 9187682 Tag: BXG07-07B Page: 2 of 2

{-%, Accredited
@ constellium Nt Constelium ot preonT

HES [asteg Loborviry Ravenswood, LLC

s COAST ALUMINUM 3 COAST ALUMINUM &

H o ARCHITECTURAL

' 18805 80TH PLACE ST., SUITE B L

p KENT WA D 10628 FULTON WELLS AVE

98032 SANTA FE SPRINGS CA

- us T 90670

o us
OAST ALUM 111218655 4330 INCLUSION Serial:20240730-0111219655 Pg 2of2
CUSTOMER PURCHASE ORDER NO. & ITEM Constelllum ORDER NO. CERTIFICATION
BX007 425110 "Constedlium Rolled Products, hareby certifies that

. motal shipped under this order has besn
ALLGY [CLAD |TEMPER|GAUGE WIDTH LENGTH |  ToPeCe wnd found in contarmence with the
5052 | H32 0.25000 in 48.00000in  |0.00000 in e et i ::v":"“‘“‘ ;"”'ﬁn.““"“'m o
6.35 mm 1.219 mm 0 mm shown on Constefium Rofled Products® standard

ITEM ORDERED General Terms and Conditiong of Sales. Test
COIL UNLE\?ELED=<I73.5 Yepoits are on file, subject to examination.”
MILL FINISH Constallium Rolled Products Ravenswood, LLC

N 859 Century Road
CUSTOMER SPECIFICATION P.0. BOX 68
ASTM B209-21A RAVENSWOOD, WV 26164 USA

PART NUMBER B/L NUMBER DATE SHIPPED
14CL52 207839 07/3012024 Z

WT. SHIPPED NO. OF PIECES [GOVT. CONTRACT NO.
8342000 LB 000001
Steve Good - Laboratory Manager
Chemistry {Actual)
SI FE CU MN MG CR ZN
Core 013 025 0.05 005 267 0.20 0.02

OTHERS-EACH: .05 MAX. OTHERS TOTAL: .15 MAX. AL REMAINDER
e L TR VAL 15 MAX. AL REMAINDER

Material chemistry source; Constsltium - 859 Century Rd, Ravenswood WV 26164
Country of smeit for the largest volume of primary aluminum: Canada
Country of smelt for vls second largest volume of primary atuminum: United Arab Emirates

All material contained in this lot was cast and manufactured in the USA
————————oC I TS ‘ot was cast and manufactured in th

00T 2 1 s ()

WHEN FRACTURE TOUGHNESS TEST REQUIRED, TESTED PER ASTM E399
WHEN TENSILE TEST REQUIRED, TESTED PER ASTM EB: BESY
Tensile not tested in accordance with NADCAP
DUNS Number: 090670149: CAGE Codo: 1YWL
Marcury i3 not a normal contaminent in sluminum alloye and neither mercury nor any of its compounds were utifized in the
manufacture of our product,

__"END_OF CERTIFICATION"

P-8680-1550 REVISED: 01 2018



4455 W. MAGNOLIA ST, .
PHOENIX, AZ 85043 ¢

(602) 278-5052 / PHONE %
(602) 278-5056 / FAX .

CoOAST ALUMINUM, INC
CERTIFICATE OF CONFORMANCE

Customer Name: PMA PHOTOMETALS OF ARIZONA, INC.
Address: 18008 N. BLACK CANYON FREEWAY
City, State & Zip: PHOENIX, AZ 85053

Ship To: PMA PHOTOMETALS OF ARIZONA, INC.
18008 N. BLACK CANYON FREEWAY
PHOENIX, AZ 85053
Reference: SHIPPER 6019877
PO Number: 28607
Part Number: 14GA3042B
Mill Name: MIRROR METALS

Lot Number: YU10234%

Piece Count: 3 MAR 1 9 2024

g St

Description:  14GA (.075") X 48" X 120" SHEET 304 2B

Specifications: ASTM A240

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testing and inspection is on file at this facility and is available for examination.

Jennifer Zepeda
Name (Printed)

SHIPPING & RECEIVING CLERK March 18, 2024
Title Date




Coast Aluminum, inc 1/10/2025

Customer Name : PMAPHOTOMETALS OF ARIZONA INC
Attention :

Sales Order #
Purchase Order #
Invoice #
Reference

rder: 6260144

The M.T.R.s you requested are attached.
Thank you for your business!

e
W][r‘rﬂ“’o’

SHatless

JAN Zﬁnzs y



S/5 T304 #8nd 24ga 48x120
CERTIFICATE OF QUALITY Pack#:17101-17103

PIRLES TR DT e X
e ey Tpoyan. ¥ OO0

TUNG WUNG DEVELOPMENT CO..LTD.

=P £ . R 1 ﬂ.ﬁ.ﬁ...-;l - o [ e .mmn«w... T, -..,; .r.| -
Cuuy Lot Mirror Metals, Inc. finder % 995 erteficate Yo Q13031517
ma ,m # | rvpr 304 _Hmw_n _ ASTY 3240 22400-27 MaBMi o 113/03/15
Mu IR AL W Hemt | BB | KA e ke e T
 tew Cotl Mo, Boat ke Sutface Finish Thickness ¥rdih Lesgetl. uantiy Wz ght e
I 176234 020000 Y220430C47-2 Nes. 2B 6.31 1257 349 i 10350
2 1182961-026000 Y230623653-2 BA . 69 1257 1302 | 10330
3 ] 183968-p00000 Y230814C28-2 BA . 56 1257 3700 ] 20800
4 | 185227020000 ¥231027G45-1 ho. 2B 0.98 1255 1071 l 10541
1 i
ﬂ
| m
| _
i M.F..w...‘.w..w.w {Chemical ﬁosvcmu.:c,m £3 i - .“f- Wikt K (Hechiznical Property) 0 ﬂmf_.-
e - e = | mRcbrivss | Kokt | REAE VS LTI i
| C .,.wm A P s N Cr o .....h Mo N £ T8¥: [ o=y | sy hen ]m,”...mmg.m,._l. St
teenf 0.08C1 0,750 200 0,045 00501 20.00] t1. 00} 0. 100 | M 515 205 A0
L las. | gak. ) max, § omax,  max | 18.00] 8.00! wax. | ) % __min. min, min. | s | el
i P L0044 047 1,07 | 0.028] 0.002] 18. 94 RUR| 0. 057 £, 050 i 5] boigs | 279 | Y
m 2100447 0.38) Lo2¢} 0. aumﬂ 0.002] 18.08] B8.05} 0. 057 G, 030 [ n3 673 279 57
(3 (0055 0.33] 107100860 0.002] 18 (2| & gir{ 0, 050 6. 030 . 154 b84 280 a7
ALY 03T 1,031 0.0320 0.on3] 1R 10| 8 g9l 0, 059 0. 030 1H8 | 675 262 a5
|
| _‘ |
ﬁ_ _ |
e e - .M!EI-.I!I.. et o =l k- . R wyl - S — T LU SIS
RANEL 4 P HHMEY § T - AL i 0 g T TEE T B 3 Sy 31 ki 5E
B T R N I S A T T R L R I L T L _m..._.,_m. . .ﬁ%._h,“..?;..n__..mr”‘.. ..|... o
[ S R R T R
1 “.E i1 le _Ew_...,«...:_:ms-:s 908 Yield Strepglih us.,wm_a.»ri?m_.w.“..ﬁ...umm...... _“.mm...wn _.n»_....:_.d_,._a...n..u.n......,.. i R L o . ) L. % oo sxinadl s eyt o ] ._




4455 W. MAGNOLIA ST.
PHOENIX, AZ 85043
(602) 278-5052 / PHONE
(602) 278-5056 / FAX

COAST ALUMINUM, INC
CERTIFICATE OF CONFORMANCE

Customer Name: PMA PHOTOMETALS OF ARIZONA INC
Address: 18008 N BLACK CANYON FREEWAY
City, State & Zip: PHOENIX, AZ 85053

PMA PHOTOMETALS OF ARIZONA INC
Ship To: 18008 N BLACK CANYON FREEWAY

PHOENIX, AZ 85053
Reference: 6260144
PO Number: 29331
Part Number: 24GASS8

JAN 1 3
Mill Name: MIRROR METALS 1z 2‘?{5

Lot Number:  Y230814C282 574"%7( @)

Piece Count: 6

Description:  24GA (.0226") X 48" X 120" 304 SUPER #8 LSR PVC

Specifications: ASTM A240/A240M-23

Coast Aluminum does hereby certify that the material covered by this certification has
been tested with the above specifications and has been found to meet the applicable
requirements for the material on the above order. Supporting data for processing,
testing and inspection is on file at this facility and is avaitable for examination.

RENEE LEON V(Zn 7 /\J/Vl

Name (Printed) " Authorized Signature

SHIPPING & RECEIVING MANAGER JANUARY 10TH, 5005
Title Date




